
ELITE
Sarn

Ju ly 1957

PARTS LIST

Model EZ-G

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



HOMETITE CHAIN SAW MODET EZ.6

Sprocket Beoring Tool

€ 23r3s iPga\ L.l lJ--a"A /-.-Iil<,@ -^@- -1:')\@E ,ry &+E€, \-z r68', &
.,:i._!j,El", combinorim wrench

FIGURE I 
- 

SAW PARTS

JUIY I957
at,

"at:i::

lndex Pori
No. No.

Nomenclolure
No.

Required
lndex
No.

Porl
No. Nomenaldlure No.

Required

A-5r 545
A-515 t7
A-5t 521
A-5r 525
A-51 539

A-51 512
A-5t535
A-5t536
A-5 r537
A-51540

A-51566
A-51568
A-5r570
A-51572
A,-51574
55667
A-55668

551 23-A
55076-1
55075
55225
55659-A
55666
55632
80573
A,-51 529

25 5t5l I
26 A-5t528
27 51577
28 5] 51 9
29 51520
30 s1526

A-5r 556

31 51564
32 A-51559
33 5156r
31 51558
35 51557
36 5',1560

I2" BAR - exlro hord lip - 
hord lrock....

17" BAR - exlro hord rip - hord lrock....
21" BAR - exlro hord tip - hord lrock....
25" BAR - exlro hord tip - 

hord lrock....
30" BAR - extro hord tip -.hord 

lrock....
oREGON #52C 7/16 PrrCH - CHIPPER CHAIN
12" cHArN - 

(wirh kir)................................
rz" cHAtN - 

(wilh kir1................................
2'r" cHArN - 

(wirh kir)................ .............
25" CHATN - 

(with kir)................................
30" cHArN - 

(wirh ki0................................
ATKTNS #763C 7A6 ?trCH -CHAMFERED CHAIN
12" CHAIN - 

(with ki0................................
17" CHATN - 

(wirh ki0................................
21" CHATN - 

(wirh ki0................................
25" CHAIN - 

(wiih kit).................:..............
30" CHAIN - 

(with kit)................................
PLATE - 

guide bor, ou1er............................
COYER - drive cose.........

I ncludes
NUT - hex 1ock....................
PIN - 

guide bor odiusting....
SCREW - 

5/16-18 x 2 rd. hd.....................
coYER ...........

NUT _ 3/s_16 hex.....................
WASHER - 1ock..............
NUI - 

3/s-24 flex-|ock.............
WASHER _ 3/s flot.........
WASHER - thrust...........

l3
14
l5
l6

A-55562 SPROCKET ond DRUM (for z/5 pilch choin)....
55664 BEARING - nssdlg (included in A-55662)
55661 RACE - inner..................
55660 WASHER - 1hrust...........
AA-ssl 24-l CTUTCH

I ncl udes
17
l8
19
20
21

22
23
24

LINK 
- 

drive.

2
6

4
2

4 8il23
5 55613
6 80617

I 81089
9 83018
l0 8tIt6
I I 84010
t2 55163-l

2

r Not Sold Seporotely

Alutays furnisb sau) fitod.el and. serial namber utben ordering ports,

Choin Repoir Porls Kit

rTWryq ed
\
:3

2A 2934 35
?725 26at 32

----ra

."2o

lg---/

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



HOMELITE CHAIN SAW MODEL EZ.6

//7

-a

/32
' lat

l9

22--_

a"'o

FIGURE 2_FUEL SYSTEM

34 a"''

JULY 1957

lndex Psrl
No. No.lndcx

No.
Port
No.

Noilenclolute
No.

Rcquired
Nomenclqlure

No.
Requircd

I
2

3

1

5

6

7

SCREW _ 6-32 i a/a pon hd............,............ 2

CAP - oir fi1ter............'.'.... I

AIR FITTER I

I ncl udes

55532 GASKET (cemented lo elemenl)..............'.

A.55670.I FUEI, TANK

SO57Z SCREW _ tO_32 x s/g pon hd. ..................

A-55305 CAP - fuel.....
lncludes

2

I

I

I

I
I

3

3

I

I

2

2

I

I

I
I

80571

55191

A-55533

20 71371

21 71380
22 55805
23 55675

21 55572

25*
26 810t3
27 83009

28 55553

29 55932

30 55911

31 55912

32 80658

33 55916

31 55945

35 5593,+

36 80583

37 551 16

38 8058t

39 155642
40 +5s529

I ncludes

FItTER - fell....
RING - snop...................

SLEEYE - flexible .............
GASKET - outlet fitiin9.......
flTTlNG - ou11ei.................

I
I
I
I
I
I

2

2

I
I

4

I
8

I

2

I
3

I
2

I

I

g 72173
9 A-5530r -A

l0 80592

r r 83083

12 55677

13 55680

14 8O62,t

15 80572
16 55019-3

17 55059
]8 72971-1
19 A-71375

SCREW- 10-32 x I pon hd..........

SCREW _ 10_32 x sh pon hd..................

ADAPTER 
- 

qiv 6lsq6s1.

GASKET - odopter
GASKET - oir elbow....

STRAINER - oullel

* For Brown Corburelor, See Figure 3; For Tillotson Corbureior, See Figure 4.

t Assemble governor rod through boltom rear hole on Model EZ-6

{ Hook governor spring through forword hole of slop lever.

Aluays furnisb satl n odel and. serial namber uben otd.ering pdrts.

t-^

,@@

26

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



HOMETITE CHAIN SAW MODEL EZ.6

FIGURE 3 - BROWN CARBURETOR PARIS

JUIY 1957

lndex Pqrl
No- No.

lndex Porl
No. No. Nomerclqlsre No-

lequired Nomenclqlure No.
Required

A-55928

1 A-77249
2 .77042

3 77217
I 71980
5 77044

6 * A.-77012

7 *71981

I *77041

I A-77253

l0 t74997
I I . A-74996-A
12 A-77248

13 *74977

14 .74978

15 77040
16 77011

17 77010
l8 74991

19 77018

,20 77017
2t t77OO7
22 .77006

23 '77005
21 *A-77251

25 77001
26 * A-77001

27 '77015
28 *77016

29 tA-7725O
30 t7703O
31 77241

s2 t77O25
33 t77O26
34 77027
35 77160
36 *77028

37 t77O29
38 77031
39 77043
40 56175

11 772s5
42 *77254

CARBURETOR - l1sy76 Model 5-CS............ I

lncludes

SHAFT AND LEYER - choke.................... I

SCREW - slop leyer, 1-4O x t/a lruss. hd. I

LEYER - throttle stop...... I
SHUTTER - throtlle......... I
SCREW _ shuiler, 4-40 \ 1k td. hd......... 2

FUTCRUM PtN ..........._....... I

CUP 
- 

lhrollle shoft

SPRING - choke friction.... I
RING - squore................................,......... 2
WASHERS -. odiuslment pocking............ 2

SPRING 
- odiuslmeni compression........ 2

SCREW - idle odiustmenr lw/77004 clipl I
CLlP 

- spring reloining............ 2

SCREW - moin odiusring w/77OO4 clip I
SPRING - 1ension.................................... I

TEVER - diophrogm........ I

DIAPHRAGM - 6qi1............ I

GASKET-moin diophro9m...................... I
COVER - moin diophrogm I
GASKET - pump body.............................. I
DIAPHRAGA -- pump............ I

BODY - fuel pump.......... 1

SCREW - body 6-32 x a/a fi|. hd............. 6

SCREEN - s1roiner.............. I
GASKET 

-s1roiner.................................... 
I

COYER 
- fuel pump......... I

SCREW - turret, 8-32 x /16, truss hd....... I
SPRING ........... I

REpAtR PARTS KtT {RK-t5l)............................. I
GASKET SEr (GS-r5l)...................................... r

SCREW - lhrortle clip, 6-32 x t/a pon hd.

SHAFT - throti|e...............

GASKET - fibre............

NEEDTE AND SEAT - inlet w/gosket......
BODY - seryice...............

I ncludes

PLUG 
- 

welch %.............
PLUG 

- 
welch %r.............

SCREW 
- 

idle speed, 6-3) a t/15 rd. hd.
CUP 

- 
idle speed screw......

SPRING 
- 

idle speed screw....................

SHUTTER 
- 

choke...........
PLUNGER 

- 
choke friciion......................

I
I
1

2

I

I

t
I
I

I
I

I

I

4

f lncluded in GS-l5l Gosket Set
* lncluded in RK-l5l Repoir Porls Kil

Alutays larnisb sd.u) rnaAel and. serial nalnber uhen ordering ports.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



HOMELITE CHAIN SAW MODEL EZ.6

FIGURE 4 - TILTOTSON CARBURETOR PARTS

JUIY 1957

lndsx Porl
No. No- Nomenclolure No.

Rcquired
lnder

No.
Port
No. NomGnclolu?0

No.
lequirod

A-56065

I *80012

2 73272

3 A-75533
I 73086
5 83@O

6 73088
7 '71521
8 *83008

9 A-75528
l0 72812
I I ' A-75527

55761

12 *80012

13 73263
14 * A-7 5530

55764
15 *28A61

16 ,71509

17 .A-55761

l8 *55717

19 *55759

20 *A-55762

21 30818

22 73067

71505

23 A-55766

21 A-75621

25 55754

26 *A-55760

27 55719

28 55881

29 *55753

30 5571q

3',1 '55316
32 55752

33 55751

34 55750
35 55756

36 73261

37 71191

38 56175

39 75523
40 '55836

CARBURETOR-Till. Model HL-278................ I
I nc I udes

SCREW-throttle shuller ....,.......," I

SHUTTER-throtlle ..................... I
BODY-service I

CUP-throttle shoft ................ I
WASHER-lock #8 .................... I

SCREW-8-32 x fi5 fiot hd. ...................... I
SCREW_,[-36 t t/a rd. hd. l
WASHER*lock fit .................... t
IEYER ond ROt[ER-throtlle I

BUSHING-throttle shofl 2

SCREW-moin odiusr. (hi speed) ............ I
I ncludes

"O"-rinE
SCREW-choke rhutler (some 03 No. l)
SHUTTER<hoke .......................
SCREti/-idle odiult. (lo tpred, ................

lncludes
"O"-ring

SPRING-idle slop scre\r/

SCREW-idle slop (speed control) ............

I

I
I
I

INIET NEEDTE ond SEAT ..

lncludcs

GASKET-inlet seol ......

I

I
I
I

I

IEYER-inlel conlrol .............. I

SPRING-control leyer .............. I

SCREW-pinion I
PtuG................. I

PtUG-droin I

Pr.uG................ 2

LEVER<hoke I

SHAFT-ihroltle, vt/slop lever ................ I

GASKEI-moin diophrogm I

DIAPHRAGM-nqin ................... I

COYER-moin diophrogm I
GASKET-pump diophrogm I
DIAPHRAGM-pump .......-.......- I

BODY-pump I

SCREW ond WASHER................................ 6

SCREEN-fuel slroiner ............ I

GASKET-Pump cover.................. I

COVER-pump
SCREW-retoining ..................,'

SPRING----<hoke friction Pin
PIN-choka triction ............

I
I
I

I

I

I
I

SPRING

REPAIR PARTS KrT (RK-357).....

GASKET SEI (GS-I22 )

I Included in Repoir Portt Kit (RK-3571

Alutays furnisb sato n od.el and serial namber uhen ord.ering Ports,

55311

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



HOMETITE CHAIN SAW MODET EZ.6

30

-r-@'-29-

?7

FIGURE 5 _ STARTER, HANDLE, GRIP AND LUBRICATOR PARTS

JUIY I957

ro

l

9
I

l(

7

l,u
I

--ar'

24

lndex Porl
No- No. Nomenaldlure No.

Required
lndex Pqrl
N6- No. Nomenclolure No,

Reqsired

A-56091

80308

A-56093
80087

83003

AA,-21655-l

74388
71764

A-55630

55045-A

HANDTE-wrop oround (EZ-6A)
lncludes

SCREW - 5/16-18 x I ollen sock'r hd.....

HANDLE-fl ush-cut (EZ-61

SCREW-%6-18 x l1/2 hex hd. ....................

WASHER-%6 lock ...............,..

CAP-oil
I ncludes

GASKET

FINDER*oil

SPRING

GASKET

CAP-supply line ..................

SPRING ...........

TUBE-p lu ng er

I ncl udes

"O" ring
BUTTON-plunger
ROD-throtlle

20 AA-55207

?t A-55631

TRIGG ER-lhrottle
COYER-grip

Includes

IOCK-throltle
lncludes

SCREW_I0_32 x r/2 pon hd.

SHIEID-corburetor ....

I ncludes

PIUG-button ..........

.. I

... I

... I2

3

I
5

AA-55282

22 72970
23 80560

24 8058r
25 55611

26 55685

6 72280
7 AA-55259-A

I 55r33-A
9 55110

l0 55109-A
I l 25527

t2 55288-A
13 55107
14 A-55628
15 71762

16 A-74406

t7
l8
t9

I
,|

2

2

I

I

I

I

I ncludes

SPRING-throttle rod ...-...-......

SH lM-plostic
PUl"tEY (lncludes 71577 pinl .....
WASHER-lock #O ....................
SCREw-6-32 x % fi|. hd. .........
RO PE-slorting
COVER-storting pulley ..

DECAL ("Homelite EZ-6")

GRIP-slorting
INSERT-grip (w/screws)

lncludes

scREw .............

27

28

29

30

3l
32

33

34

35

36

37

38

80625

A-55682

5568 I

7t 588

A-55658

8300,1

8047 5

55898

A,A-73234-4

5503 I

55937

A-5608',|

806r9

I

.As req'd.
I

I

4

2

I

1

2

I

4

4

I
I

I

I

I

Aluays farnisb sau n od.el and. serial nunzber uben ordering pdrts,

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



lndcx
No.

Pot,
No. NoDenclqlule

HOMETITE CHAIN SAW MODEI EZ.6

FIGURE 6 
- 

BALI

JUIY I957

No.
Required

lndex Porl
No. No. Nomencloture

No.
Required

I
2

3

1

5

6

7

I 71170-A
9 71603

lo 80576
I I 80579

12 8il10
13 83019

11 8,1055

15 55652

16 A-56096

17 71563-C
I8 30355-l
19 74221

20 80461
A-56095

2t 71570-8
22 A-56181

23 72295-A
AA- 72306-r

21 AA-73549

25 73525
26 71597
27 71596
28 71595

80577

55015-l
3281,+

A-56063
83074
80r 73

A-55088

A-56085

55363-A

SCREW_8_32 x r/g pon hd. ........................
SHIELD-cylinder ......... j.............

PLUG-butlon
SHROUD-oir
WASHER-lock, counlersunk Yt .....,...,.,.,,,,.

SCREW-y1-20 x 5/, frot hd. ........................

SCREEN ond BRACKET

I ncludes

BRACKET ond BUSHING

lncludes

BUSHING

SPRING-recoil
COVER-spring housin9 ............

SCREW-lO-32 x %6 {through brocket} ........

SCREW-IO-32 x fi pon hd. ........................

NUT-%6-20 hex-iom ...........

WASHER-f ock,,/tt .....................

WASHER-flot oluminun, 7/r,......,......,.........

WASHER-lhrust .......................

7
1

I

I

3

3

I

RATCHET ond BEARING

I nclu des

RATCHET

I ncludes

WASHER-formico ........................
SEAL-gorlock
BEARING-needle ........................'...
WICK-felt

I

3

2

3

I

I

I

I

3

I
I
I

2

I

2

2

1

7

DRIVE AND AIR SHROUD

Alutays larnisb sau mod.el and. serial narnber wben otd'ering pdrts'

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



HOMELITE CHAIN SAW MODEL EZ-6
7t.--......-^, \d,J-..-r\'\ Y\,//

/

T\

t8

See Figure e

FIGURE 7 
- 

IGNITION AND GOVERNOR PARIS

JULY 1957

No.
Rcquired

Chtt'
/1 ol^vt. "

?6

Seol Assembly Tool
22830-4 -ue€

, ..<954
Beoring Assembly Tool

A.

24
2q

lndox
No. ir"j: NometrGtqrure

56029 tEAD-high lension ............. I

60929 GROMMET 2

56028 [EAD-ground I
AA-72O94-A SWITCH-toggle, w/screw I

I nclu des

PLATE-"on-ofi"
NUT-hex........

TERMINAL-"Sporky" (cover & spring) ........

SPARK PLUG (HO-8A)

GASKET (included wilh spork plus) ............
KEY-rolor
GASI(ET-bock plole ................

BACK PLATE (with pivot postl ..,.................,...

I ncludes

SEAL-gorlock
BEARING-needle ......................

GOYERNOR-vone .....................

SCREW_8-32 x 57fu, pon hd. ........................
PIATE-governor odiusling
SCREW-6-32 x %6 pon hd. ........................
SCREW-lO-32 x e/15 pon hd. ........................
WASHER-seoling, felt ...........

lnder Porl
No. No. Nomenal6tur. No.

Rcquircd

I
I
I

I

I
I

I

2-
2

I

I

I
I

I

I
I

I

I

2

2

2

I

I

2

3

I

5 55879

6 73611
7 A-55373
I 71530
9 25038

r0 75078
I I 55019

l2 A-56180

13 71597
11 55201

t5 A-56150'
16 80629

17 A-55645**
18 80605

19 80576
20 55989

21 55969

22 55982

23 55983

24 55979

25 55979

26 55980

27 55985

28 83060

29 84048

30 55981

3l A,-55971

3? 55984

33 55987

31 55988

35 56lll
36 55977

37 55985

38 56027

39 80660

10 83046

4t 80598

42 55595-l

BOX-breoker, w/core ............

NUT-terminol
WASHER-terminol ....................

GASKET-dusl cover ...............

COYER-dust
CLAMP-dusI coyer ..............

SCREW-8-32 x /6 fil. hd. .....

WASHER-lock
WASHER-flot
TERMINAt (Jom-life)

POINIS (set)

WICK, felt
CONDENSER (w/terninol 55981) ................
scRE\M .............

ROTOR .............

SCREW-coil ground ......-......

cotL .................

SLEEVE-insuloting ....................

SCREW-I0-24 x 7g fi|. hd. ......
WASHER-#lO lock

2

I

I

2

1

2

6

I

8

* Does nol include governor rodi see ligure 2,
** Does nol include lension spring; see Figure 2.

Aluays larnisb sau model and. serial number uben ord.ering ports.

,.h

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



I
HOMELITE CHAIN SAW MODEL EZ.6

FIGURE 8 _ ENGINE ASSEMBTY

JUrY 1957

No,
Required

L

lndex
No.

lndex Poil
No. No.

Pqrl
No. Nomencloture Nomen(lolure No.

Required

I 80625

2 55506-l

3 80530

4 55507

5 A-56068
6 80583

7 55490

I 81065-2

9 83009

r0 55050-A

I',l 31731
t2 3r733-l
t3 A-55625
t4 A-5616r

15 55871

16 55623

17 A-55621
55833

80622

55372

56030

18 A"55824
19 55048-A
20 55047

2t 55193

22 83061

23 19238-A

2,4 55523

25 55537
26 A-55599

27 55095

28 AA-55r95

29 55196

30 8054r

3r AA-55280

SCREW-I0-32x%ponhd.
DAMPER*heol

I

I

4

I

I

I

t

4

4

I

I

I
I

I

SCREW-self -topping
PAD-felt

DECAL-EZ-6
VALVE-check
GASKET-cronkcose seoling
RING-snop
BEARING-moin
WASHER-lock, speciol thin

SCREW-mqin beoring retoining ................

CRANKSHAFT

RING*piston
PISTON ond PIN ...................

lncludes
RING-piston pin reloining

coNNECTtNG ROD .................

I ncl udes

BEARING-piston pin ................
SCREW-8-32 x y2 ollen coP ..................

ROI|ERS lset ol 271

9

t

I
'I

I

I
I

2

2

I

2

I

I

2

I

CYI.INDER

LINE-choin oil
CRANKCASE-w /pivot pin .

lncludes
STUD-cylinder ....-........

STUD-guide bor ...,.......

COYER-oil reserYoir ....
GASKET-reservoir cover

9

.-H
\)\
\///

}H\
\(J !Y.

Pliers No.tK\
22a2a 

N

ffi
Needle Beoring Assy.Tool

23234

,F\U=\
l/8" NlenoKey

-@
Moin Beoring

Adopler

^€\r,A\Y A
\N@)FY Z.)v -a.z23138 6,-Z_l-^\eJ7 zctco

Jocksc.ew

Plole Firtur
BodY

Alutays lurnisb sdu ,nod.el and. serial nilrnber uben ordering parts.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



I HOMETITE CHAIN SAW MODET EZ-6

JULY t957

lndex Port
No. No. Nomenclqture No.

l.qulrcd
lndex Pqrl
No. No-

No.
Rcquircd Nomcnclolura

55953

A-560 t 2

55952

8035s
83009

8t013
80546

72781

8il 12

A-55668-l

80617

555r9-r
8r r23
55613

GUIDE-l4" 8ow ..........

KlT-bow mounling ......

I ncludes

I

I

,|

2

2

2

2

7

8

I
t0
il
t2

I
2

I

I

I

I
I

2

3

4

5

6

GUARD ...........

scREW_hex hd. t/t-2o x vz

WASHER-lock y1 ..............

NUT_hex r/a_20

SCREW-hex hd. 5A5-21 x 1tL ..........

Nole: Use 21" length, /16 piich choin.

FIGURE 9-BOW sAw PARTS

l0 Aluays lurnisb sau mod.el and. serial nun ber uben ord.ering Parrs.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



-

You'll
SPEED T,I/ORK

ond mclke

,IIORE 
'HONEYwilh,..

HOMELTTE
SELF.PRIMING PUMPS

HOMELTTE
DEPENDABLE GENERATORS

HOMELITE
POWERFUL ONE.MAN CHAIN SAWS

HOMELITE
ONE-MAN GONCRETE VIBRATORS

HOM ELITE - BoscH (Germanyl

ELECTRIC BUILDER'S HAMMERS

All Powered By Famous HOMELITE Engines
Homelite's two-cycle gosoline engines ore the most e#icienl ond dependoble units of
their kind ever built. Their lwo-cycle design, developed lo perfection by Homelite
engineers over ihe post 35 yeors, gives moximum power for the leost weight becouse

power is produced ot every piston down stroke. As on odded odvontoge, this design

requires {ewer moving ports which meons greoier dependobility ond lower mointenonce

First Revision

Port No. 23218-1
20M-7 - 57

a division ol Tertrorr Inc.
FORT CHESTER, it. Y.

A TRUSPECTIYE Publicotion by

The PURNELL COMPANY
Boston Mass.

HOIuIELITE

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e




